Symbolische Darstellung

Symbolic Illustration

1 7500130 313
7510130
7520130 | |0
v T
. . | EB
=g . =g 2 =5
ﬁ S Beschreibung R ]
o €€ | 2L
S Description << | &&
1 Gehause kpl.Betr.Nr. 6193 053-6 152882 42
e o Body compl. loco nr. 6193 053-6
2 Anténne 148354 3
Antenna
3 WLAN Antenne 148352 3
4 \SI\tILAN't'\) hmer Typ 8 SBB 85361 19
romabne mer yp
7 |99 Pantograph
[ =1 5 GF—Sc raube M2x5 mm 114966 3
Self-tapping screw_
6 Fuhrerstand und Himmel 152319 8
Driver' ili
7 TS-Dachgitter 141150 10
Part set roof grid
8 TS-Stirn + Sertenfenster 152838 9
p " )
9 TS-Abdeckungen 141137 4
Part set covers .
10 TS-Lichtleiter und Scheinwerfer 141148 14
P: ight
1 Dachleitungen 152845 5
Roof wires
12 Turgriff 141154 4
Door handrajl
13 TS- W|scﬁer inks und rechts,Horn 141155 6
P horn
14 UIC-Dose 141559 3
UIC-Socket
15 Steckdose 141163 3
Socket
16 TS-Isolatoren 141156 5
Part set jsolators
17 Innenbeleuchtung 152318 4
Interlor H(ghtlna
18 Puffer ecKi 122789 3
Rec an?u ar buffer
19 TS-Lautsprecherbox und Platten 141139 5
Part set loudspeaker box and plates
20 GF-Schraube M1,6x5 mm 115269 3
Self-tapping screw
21 Platine kpl.m.LED-Platine 149079 23
PCB complete with LED-PCB
22 Bruckenstecker 129630 10
_ Jum,
23 Motor m. 2 Schwungm.+Kardansch. KM 147914 25
_ @_r_/—‘ Mo tion
N 24 Kardanschale kurz 1,5mm 87129 4
Cardan receptjon short
— 33 Q I 31 25 | Motorkontaktfeder 14 mm 145560 4
—\ 1 - ’ d A Motor contact spring
— | 26 | Motorkontaktfeder 7 mm 145561 4
L HXZ Moiordconta:(ct spring
10 E E 27 Motor amp er 113376 4
u J x2 28 Motorélstanzplatte KM 145557 4
ﬁ 9 29 Tohs 110407 | 6
Loco drjver .
30 Stromabnehmerisolatoren 141206 6
Panmgraph isolator
31 TS-LZB Antennen 122803 6
Part set antenna
32 Antenne kurz 141151 3
Antenna short
33 TS-Griffe 152887 6
Part set handles
34 LZB Radar ABS 152315 3
Lzb radar ABS
35 Turgrﬁfﬁ +re. 149703 6
oor handrail L+
36 S ACT Ballsantenne 146560 5
Antennas
37 Front platte 152883 8
Front p| algl
38 Stromabnehmer Typ 8 SBB 85353 19
Panmg[af)
39 Isolator 152846 5
Isolator 1
40 Dachbaugruppe kpl. 152884 | 31
Roof assy complete
Sound
41 Platine kpl.m.LED-Platine f. So. 149080 24
PCB complete with LED-PCB f. S
42 Lautsprecher 129524 13
Loudspeaker
43 Sounddecoder 147377 39
Sound-decoder

Ersatzteilliste

Replacement Parts

Anderungen in Konstruktion und Ausfiihrung vorbehalten
We reserve the right to change the construction and specification

Auflage 09/2025
Edition 09/2025

Blatt 4217
Page 4217

Best. Nr. 7500130930
Order no 7500130930



Symbolische Darstellung
Symbolic Illustration

Ersatzteilliste

Replacement Parts

2 \x4/x4

7500130 B33
7510130
7520130 | |0
29
. . | E%
=g =g 2 =5
ﬁ S Beschreibung R ]
£ o .2
S Description << | &&
1 Haftrings. 10Stk. 12,9-14,6 mm 40070 -
Traction tyre set,10 pcs.
2 Schneckensatz mit Kardankugel 148576 13
Set of worm gear incl.cardan ball
3 Standardkupplung 89246 6
Standard coupling
4 Zugfeder 86208 3
Draw spring
5 TS-Bremsschlauche und Zughaken 139832 7
Part set of brake tubes & coupling hooks
6 TS-Schienenraumer, Trafowanne 141140 12
Part set rail guard,transformer tub
7 TS-Sandkasten,Antenne 141144 7
Part set sand box,antenna
8 TS-Drehgestellblende 152885 15
Part set bogie
9 TS-Kinematik und Deichsel 141136 8
Part set kinematics and drawbar
10 Getriebeboden 147620 7
Gear bottom
" Kardanwelle 108332 4
Cardan shaft
12 Schneckendeckel 122822 4
Worm gear cover
13 Lager fUr Schneckenachse 89749 6
Bearing for worm gear axle
14 Grundrahmen 141135 16
Basic frame
15 Beilagscheibe 86108 3
Washer
16 TS-BI]((andenstelckteiIe 122956 5
Set of cover plug-in parts
17 Kontakthalter mit Litzen 137826 9
Contact support with leads
18 Kurzkupplung-Vorentkupplung 115550 6
Short coupling- pre-uncoupling
19 Getriebesatz 2-teilig 147619 [
Gear set 2-parts
20 Radsatz m.gahnrad o.Haftring 141160 12
Wheelset w.gear wheel w/o traction tyre
21 Schneckenzahnrad doppelt Z=16/17 86419 6
Worm gear wheel double
22 Zahnrad Z=17 M=0,4 86418 5
Gear wheel
23 Zahnrad Z=12 M=0,4 94953 3
Gear wheel
24 Raﬁisaltz m.2 Haftringen m.Zahnrad bhecl 141161 13
Wheelset w.2 traction tyres w.gear whee
25 Pufferflansch links und rechts 136487 5
Buffer flange left and right
26 GF-Schraube M2x6 mm 114828 3
Self-tapping screw
27 Pu?‘fer !(lansch IIir]](ks ugd rehchfts Virt]rine 141162 4
Buffer flange left and right for showcase
28 Schlienenaalumfr Bedr.+Vi. 152314 7
Rail guard lack + vi
29 GFl—fSchraube M1,6x4 mm 114850 3
Self-tapping screw
30 TS-Flansch+Kabelbaum 147678 9
Part set-Flange+ wiring harness
31 ZurUstfbeuteI 152886 20
Bag of accesories
32 TS- Antennen,Flansch 146345 9
Part set -Antenna,flange
33 Treppfe g DG—]I(BIende 149305 4
Step f. bogie frame
34 Inﬂﬁsi li.+re. 152322 7
Indusi |+r
35 Kardankugel 109614 4
Cardan ball
36 Schnecke 86704 6
Wormgear
AC-Wechselstrom
37 Getriebeboden AC 130040 8
Gear bottom AC
38 Radsatz o.Haftring 0.Zahnrad AC 141242 1"
27 Wheelset w/o traction tyre w/o gear wheel
g g 39 Schraube M1,5x5 mm 108137 3
Screw
40 Radsatz m.2 Haftringen m.Zahnrad AC 141168 13
ﬂ Wheelset w.2 traction tyres w.gear wheel AC
34 4 SchIeifer 42 mm 86030 14
Slider
L—Q 42 Radsatz m.Zahnrad o.Haftring AC 141167 12
Wheelset w.gear wheel w/o traction tyre AC

Ersatzteile erhalten Sie direkt unter www.roco.cc, bei lhrem Fachhandler.

Spare parts can be ordered directly at www.roco.cc and from your local

dealer.



